
Draft Initial Environmental Examination 
 
 
 
 
 
 
 
April 2013 
 
 
 

India: Karnataka Integrated Urban Water 
Management Investment Program 
- Davangere (Urban Water Supply and Sanitation 
Subproject) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by Karnataka Urban Infrastructure Development and Finance Corporation, 
Government of Karnataka for the Asian Development Bank. 
 

 



 

 

CURRENCY EQUIVALENTS 
(as of 8 April 2013) 

Currency unit – Indian Rupee (Re/Rs) 
Re1.00 = $ .0182832069 

$1.00 = Rs54.695 
 

 
ABBREVIATIONS 

 

 ADB  Asian Development Bank 
 ADB SPS Asian Development Bank Safeguard Policy Statement 
 APMC  Agricultural Produce Market Committee 

BOD  Bio-Chemical Oxygen Demand 
[...]
inlet and primary treatment units and sludge thickener, are located away as far 
as possible from the nearest development, and be provided with green buffer 
zone.    

(v) Provide backup power facilities for continuous and uninterrupted operation 
 

63. All the sewer and water pipes will be laid within the municipal boundary, along the roads. 
Larger diameter pipes will mostly be laid along wider roads where there is enough space 
between the road carriageway and the buildings. All the overhead tanks are proposed in 
government/municipal owned land parcels. 
 
64. Some of the sites proposed for levitated service reservoirs (ELSRs) are located in public 
parks (owned by CMC), where there are trees. The following measures shall be implemented to 
mitigate/minimize the impacts: 
 

(i) Develop a site layout plan for OHSRs in such a way that it avoids/reduces the 
need to cut trees 

(ii) Obtain permission from the Tree Officer for felling of trees 
(iii) Plant two tree per each tree felled in the OHSR compounds  
 

65. Utilities. Water supply pipelines, Telephone lines, electric poles, and wires within the 
proposed subproject locations may require to be shifted in few cases  The mitigate the adverse 
impacts due to relocation of the utilities, IA will: 
 

(i) Identify and include locations and operators of these utilities in the detailed 
design documents to prevent unnecessary disruption of services during 
construction phase;  

(ii) Conduct detailed site surveys with the construction drawings and discuss with 
the respective agencies during the construction phase before ground clearance; 
and 



22 

 

(iii) Require construction contractors to prepare a contingency plan to include actions 
to be done in case of unintentional interruption of services. In case of disruption 
of water supply, alternative supply, through tankers, shall be provided. 
 

66. Proposed rehabilitation works of WTPs will be carried out within the existing WTP 
facilities. Environmental enhancement measures such as tree plantation shall be taken up in the 
facilities as part of the subproject. This will also improve aesthetic appearance of the facility.  
 
67. Site selection of construction work camps, stockpile areas, storage areas, and 
disposal areas. Priority is to locate these near the subproject locations. However, if it is 
deemed necessary to locate elsewhere, sites to be considered will not result in destruction of 
property, vegetation, irrigation, and drinking water supply systems. Residential areas will not be 
considered for setting up camps to protect the human environment (i.e., to curb accident risks, 
health risks due to air and water pollution and dust, and noise, and to prevent social conflicts, 
shortages of amenities, and crime). Extreme care will be taken to avoid disposals near the 
forest, water bodies, swamps, or in areas which will inconvenience the community. All locations 
would be included in the design specifications and on plan drawings. Construction work camps 
shall be located at least 200 m from residential areas. Material stockpiles shall be protected by 
bunds during the monsoon to arrest the silt laden runoff into drains. The subproject is likely to 
generate soil from excavations, which needs to be disposed safely. The following measures 
should be considered for disposal of surplus/waste soil: 

 

68. Site selection of sources of materials. Extraction of materials can disrupt natural land 
contours and vegetation resulting in accelerated erosion, disturbance in natural drainage 
patterns, ponding and water logging, and water pollution. To mitigate the potential 
environmental impacts, locations of quarry site/s and borrow pit/s (for loose material other than 
stones) would be included in the design specifications and on plan drawings. Priority would be 
sites already permitted by Mines and Geology Department. If other sites are necessary, these 
would to be located away from population centers, drinking water intakes and streams, 
cultivable lands, and natural drainage systems; and in structurally stable areas even if some 
distance from construction activities. 
 
69. For Davangere subproject, the quarry material required will be sand and stone 
aggregate, and the nearest quarries are near Harihar and Medleri (sand quarries along River 
Tunga Bhadra) and Chatra at Motebennur and Hunasikatte in Ranebennur Taluka for stone 
aggregate. These are existing quarries and are licensed by Mines and Geology Department. 
The material from the existing quarries will be adequate for the subproject construction, and 
therefore no new quarry sites will be developed for the purpose 
 
C. Design Impact 

70. These impacts arise from the design of the subproject including the technology used, 
scale of operation/throughput, waste production, discharge specification, pollution sources, and 
ancillary services.  
 
71. The water supply rehabilitation proposals for Davangere does not involve any source 
augmentation measures, therefore there is no impact of depletion groundwater or surface water 
resources. The rehabilitation works proposed in the existing WTPs will improve the 
environmental performance and therefore no negative impacts envisaged.  
 



23 

 

72. Environmental audit of the existing Water Treatment Plants has been conducting during 
the IEE preparation to assess the compliance with environmental legislation and current 
environmental performance. This audit identified improvements required for the WTP, which are 
appropriately included in the subproject. This will improve the compliance and environmental 
performance.  Environmental Audit report is presented in Appendix 7. The issues to be 
addressed are improvement to chlorine handling application system and wastewater and sludge 
management system. 
 
73. At all the existing WTPs in Davangere, the wastewater generated from filter backwash 
and sludge from clarifiers is disposed off into open drains without any treatment. Water 
treatment process generates sludge from sedimentation of particulate matter in raw water, 
flocculated and precipitated material resulting from chemical coagulation, residuals of excess 
chemical dosage, plankton etc; and waste from rinsing and back washing of filter media 
containing debris, chemical precipitates, straining of organic debris and plankton. Following are 
included in the subproject design to dispose the sludge and back wash from existing WTPs: 
 

(i) Provision of recirculation system for backwash water – backwash water from filter 
beds will be re circulated to WTP inlet and mixed with raw water; this 
arrangement will minimize wastage of water, which otherwise would have 
disposed to open drains, and also avoids the pollution of receiving water body   

(ii) Provision of sludge drying – accumulated sludge from clariflocculator will be 
flushed to sludge drying beds, for natural drying.  

(iii) Dried sludge will be used as soil conditioner. Periodic testing of dried sludge will 
be conducted to ensure that it does not contain heavy metals that make it 
unsuitable for food crops. Tests will be conduct to confirm the concentrations 
below the following standards. As there are no specific standards notified for 
sludge reuse, the compost quality standards notified under the Municipal Solid 
Waste Management & Handling Rules, 2000 have been adopted here. The 
MSWMH Rules stipulate that “In order to ensure safe application of compost, the 
following specifications for compost quality shall be met, namely: 
 

Table 6: Dried Sludge for Use as Soil Conditioner 
Parameters Concentration not to exceed (mg/kg dry basis, except pH value and C/N ratio) * 

Arsenic 10.00 
Cadmium 5.00 
Chromium 50.00 
Copper 300.00 
Lead 100.00 
Mercury 0.15 
Nickel 50.00 
Zinc 1000.00 
C/N ratio 20-40 
PH 5.5-8.5 
Arsenic 10.00 
*Compost (final product) exceeding the above stated concentration limits shall not be used for food 
crops. However, it may be utilized for purposes other than growing food crops. 
Source: Municipal Solid Waste (Management & Handling) Rules, 2000, Government of India. 
 
74. There is invariably a safety risk when considerable quantities of chlorine are handled at 
the WTP. (Chlorine cylinders will be brought by trucks to the site, installed and operated to 



24 

 

disinfect the water supplies). Since facilities are located in the urban area, precautions will thus 
be needed to ensure the safety of both workers and citizens. There are no proper safety 
features in the facility for chlorine handling. To avoid any risk to workers and public, the 
chlorination facilities at the existing WTPs should be improved with all appropriate safety 
features and equipment to meet with any accidental eventuality, which may include: 
 

(i) Chlorine neutralization pit with a lime slurry feeder 
(ii) Proper ventilation, lighting, entry and exit facilities 
(iii) Facility for isolation in the event of major chlorine leakage 
(iv) Personal protection and safety equipment for the operators in the chlorine plant 
(v) Visible and audible alarm facilities to alert chlorine gas leak  
(vi) Laboratory facility shall not be housed within the chlorination facility 
(vii) Provide training to the staff in safe handling and application of chlorine; this shall 

be included in the contract of Chlorinator supplier 
(viii) Develop an emergency response system for events like chlorine leakage – an 

ERS template is provided at Appendix 5. 
 

75. In line with the design adopted under the ongoing ADB funded NKUSIP, the sewerage 
system for Davangere is designed as a separate system of sewage collection (i.e. caters only 
wastewater). There is considerable length of existing surface drains in the project area that can 
be used for disposal of storm runoff. The underground gravity sewers will carry sewage from 
households to the WWTP. Davangere CMC should ensure that all existing septic tanks are 
phased out by bypassing the inlet and connecting the toilet discharge from each house directly 
to sewerage system.  
 
76. Wastewater Treatment Process. A 5 MLD Wastewater Treatment Plant (WWTP) will 
be constructed as part of this subproject. Considering location of the site in an area with future 
development potential, a compact treatment process system has been selected. Thus it is 
proposed to develop the treatment facility based on Sequential Batch Reactor (SBR) process. 
An SBR based wastewater treatment plant of 20 MLD capacity is also being developed under 
the ongoing ADB funded North Karnataka Urban Sector Development Investment Program in 
Davangere City.  
 
77. The treatment process is designed to meet the following disposal standards set up for 
disposal into inland water bodies2 (Refer Appendix 3) by the Central Pollution Control Board 
(CPCB) under the Water (Prevention and Control of Pollution) Act, 1974.  
 

 BOD of 30 mg/l  

 Suspended solids level of 100 mg/l  

 Faecal coliform less than 1000/100 ml  
 

78. The SBR treatment process consists of the following stages:  
 

 Inlet works with mechanical screens, grit removal, flow measurement & flow 
splitter box 

 Four square batch reactors with individual inlet flow control & a fully automated 
process 

                                                           
2  These are stringent compared to disposal standards for irrigation use (BOD-100 mg/l) 



25 

 

 Mechanical sludge dewatering 

 Short term (14 days) sludge holding area 
 

79. Treated sewage meeting the above disposal limits will make it suitable for unrestricted 
irrigation use. The WWTP site is surrounded by agricultural fields and therefore there is 
considerable demand for irrigation water. The treated effluent will be discharged into a natural 
drainage channel passing near the WWTP site. This natural channel runs through agricultural 
fields providing easy access for farmers to use for cultivation. This drainage channel is currently 
carrying untreated sewage from the town. Therefore the treated water disposal will have positive 
benefits. 
 
80. This SBR based WWTP will require uninterrupted power supply for operation of all the 
activities from WWTP inlet to treatment (SBR operation) and to sludge dewatering and drying. 
Disruption in power supply will lead to process upset, may affect the efficiency of treatment, and 
result in treated effluent quality not meeting the disposal standards. In the context of urban local 
bodies in India, SBR is a recent and an advanced technology. Technical know-how is very 
limited or even nil with the local bodies. Although the system will be designed for automated 
operation with minimum human interference, it is necessary that the Davangere CMC has basic 
understanding of technical features (design and operation) and regular maintenance. Another 
critical aspect is change in raw sewage characteristics at inlet of WWTP may affect the process 
and output quality. The system is designed for municipal wastewater, which does not include 
industrial effluent. Characteristics of industrial effluent widely vary depending on the type of 
industry, and therefore disposal of effluent into sewers may greatly vary the inlet quality at 
WWTP, and will upset process and affect the efficiency. Although legally the disposal of effluent 
meeting certain standards is allowed into municipal sewers (refer Appendix 3), the monitoring of 
the same is not-practical. Nonetheless, there are no industries with problematic wastewater 
discharges in the catchment area of the proposed wastewater treatment plant.  
 
81. The above issues need to be considered in design and operation of WWTP. Appropriate 
measures, such as the following, shall be integrated into planning and design of the WWTP.  
 

(i) Continuous uninterrupted power supply should be provided for the facility 
(ii) Back-up facility (such as generator) shall be provided and adequate fuel supplies 

shall be ensured for running of generator when required;  
(iii) Provide an operating manual with all standard operating procedures (SOPs) for 

operation and maintenance of the facility; this should include guidance on the 
follow up actions in case of process disruptions, inferior quality of treated water; 
etc. Necessary training (hands-on and class room / exposure visits) shall be 
provided to the ULB staff dealing with WWTP.  

(iv) The scope of work of facility contractor should include extended operation period 
(at least five years) to ensure smooth operation, training to the ULB staff and 
gradual transfer of facility to the Davangere CMC. 

(v) Conduct regular wastewater quality monitoring (at inlet and at outlet of WWTP) to 
ensure that the treated effluent quality complies with the standards (Appendix 3) 

(vi) Design should include online monitoring for at the minimum BOD, pH and 
Ammonia at the inlet and outlet of the plant.  

(vii) Design should include provision for automated shutdown in the incidence of high 
BOD (above design capacity) entering the plant. 



26 

 

(viii) Prohibit/prevent disposal of wastewater/effluent from industrial units in the 
sewers; ensure regular checking to ensure no illegal entry of industrial 
wastewater into sewers. 
 

82. The SBR being an aerobic process and conducted in a compacted and a closed system 
with automated operation, the odour nuisance will be minimal. However, bad odours may be 
generated from wet well, primary treatment units and sludge treatment. Besides operating the 
plant as per the standard operating procedures, the following measure should be included in the 
designs: 
 

(i) Provide a green buffer zone of 10-15 m wide around the WWTP; this should be 
planted with trees in multi-rows. This will act as a visual screen around the facility 
and will improve the aesthetic appearance. 
 

83. Sludge Management. Sewage sludge generally consists of organic matter, pathogens, 
metals and micro pollutants. The concentration of parameters such as metals can be influenced 
[...]
In any event there are a series of general steps to take: 

1. Analyze the type and severity of the emergency; 

2. Take immediate actions to save lives; 

3. Take action to reduce injuries and system damage; 

4. Make repairs based on priority demand; and 

5. Return the system to normal operation. 
 

The following tables identify the assessment, set forth immediate response actions, define what 
notifications need to be made, and describe important follow-up actions. 
 
A. Power outage 

Assessment  

Immediate Actions  

Notifications  

Follow-up Actions  

 
B. Collection system blockage or line break 

Assessment  

Immediate Actions  

Notifications  

Follow-up Actions  

 
C. Collection system pumping facilities failure 

Assessment  

Immediate Actions  

Notifications  

Follow-up Actions  

 
D. Vandalism or terrorist attack 

Assessment  

Immediate Actions  

Notifications  

Follow-up Actions  

 
 



108 Appendix 5 

 

E. Flood 
Assessment  

Immediate Actions  

Notifications  

Follow-up Actions  

 
F. Earthquake 

Assessment  

Immediate Actions  

Notifications  

Follow-up Actions  

 
G. Hazardous materials spill into collection system 

Assessment  

Immediate Actions  

Notifications  

Follow-up Actions  

 
H. Electronic equipment failure 

Assessment  

Immediate Actions  

Notifications  

Follow-up Actions  

 
I. Other 

Assessment  

Immediate Actions  

Notifications  

Follow-up Actions  

 
 
 
 
 
 
 
 
 
 



 Appendix 5 109 

 

Section 8. 
Returning to Normal Operation  
 
Returning to normal operations 

Action Description and Actions 

  

  

  

  

  

 
 
Section 9. 
Plan Approval  
 
Plan approval 
This plan is officially in effect when reviewed, approved, and signed by the following people: 

Name/Title Signature Date 

   

   

   

 
 
Section 10. 
Certificate of Completion 
 
I certify to the Government of Nepal that this wastewater system has completed an Emergency 
Response Plan (ERP).  

I certify that this document was prepared under my direction or supervision. 

Wastewater Systems:  
 
System Name: 

 

 
Address:  
 
Print Name of Person Authorized to Sign this Certification on behalf of the System: 
 
  Title:  
   



110 Appendix 5 

 

Signature:  
  
Phone:  Fax:  Email:  

 

Completion of the following: 

□ Security Vulnerability Assessment 

□ Emergency Response Plan 

Source: www.rcap.org (modified) 

http://www.rcap.org/


 Appendix 6 111 

 

Appendix 6: Minutes of the Stakeholder Consultation Meeting  
(October 3, 2012, Davangere) 

 
The meeting was attended by key stakeholders from four project towns of Byadgi, Ranebennur, 
Harihar and Davangere including public/elected representatives from each town, ULB officials, 
officials from other line departments and executing agency KUIDFC, and NGOs/CBOs. The 
meeting was chaired by Davangere District Deputy Commissioner, 
 
The PPTA consultants made detailed presentations – in Kannada and English on overall 
program, pilot towns, technical studies, poverty social development aspects, and environmental 
and social safeguard issues related to proposed subprojects in respective towns. 
 
DavangereTown Meeting Session 
 

 Davanagere ULB commissioner Mr.Bhemappa offered help to resolve issues and to 
finalise the proposals to improve water and wastewater systems. He made following 
comments. 

 O&M of the water supply and wastewater system is a major problem in the ULB without 
adequate staff. 

 Expressed concern about WWTP not being used properly because of the shortage of 
staff in the ULB. 

 Promised support and coordination during project implementation. 

 Deputy Mayor of Davanagere, Mr.Mahesh Raichur expressed concern about quality of 
work.  
 

KUIDFC 
 

 Mr.Arifullah Sharief stated that, the Draft Feasibility Studies (DFSs) are subject to 
change to address stakeholder comments and concerns. 

 Mr.Arifullah Sharief suggested to use Ashraya Scheme Government Order(GO)  for land 
acquisition in Byadgi and other ULB, if required. (GO states that, compensation for land 
acquisition can be paid at 3 times to the guidance value of the land) 
 

Other discussions 
 

 Provision for Sewer Connections – include connection cost as a separate item. Check 
with project staff of KMRP/NKUSIP. 

 Surrounding areas of ULBs and gaps in the existing sewerage system of the town – 
Check whether the villages and settlements are within the ULB‟s jurisdiction/ boundary 
and also population densities. 

 Demarcate the roads where larger diameter sewers and WS mains are proposed in all 
ULBs, to carryout sample surveys and to check impacts during construction. Identify 
streets where complete road closure is required? 

 Wastewater treatment scenario in Davanagere without considering 19.45 MLD existing 
Waste Stabilisation Ponds – Review and check whether an additional treatment plant is 
required? 



112 Appendix 6 

 

 Maps or drawings to be prepared to show proposals/ options for both water supply and 
wastewater system. 

 Refine the cost estimates to show following items separately: Laying of sewer network: 
Road restoration cost; Construction of collection chambers and connections from 
individual properties to collection chambers; Land cost for WWTPs and Pumping 
Stations; Construction cost of WWTP 

 Identify industrial demand and location for recycling treated wastewater  

 Preparation of comparison table for the selection of pipe material for sewerage and 
water supply system 

 Plan awareness program for the sanitation in each ULB 



 Appendix 7 113 

 

Appendix 7: Environmental Audit of the Existing Water Treatment Plants in Davangere 

 
I. Introduction 
 
1. The objectives of this environmental audit are to (i) assess the compliance of the existing 
water treatment plants (WTPs) to be rehabilitated under KIUWRMIP with environmental 
legislation; (ii) improve environmental performance through monitoring the effectiveness of the 
management system; and (iii) increase the Davangere CMC‟s knowledge of itself and its 
activities, thus increasing its ability to continually improve and minimize future potential 
liabilities. 
 
2. The environmental audit was carried out by the PPTA consultants during IEE report 
preparation from May 2012 to December 2012. The methodology adopted for this audit was to 
initially review existing plans and technical information and list various activities being carried 
out in the WTP. Due diligence was carried out to physically check whether environmental 
performance, health and safety, etc. were in compliance with national and state prescribed 
standards and guidelines. Team visited the WTP was and observed operations. Meetings and 
discussions with key personnel were held in the various stages of the audit.  
 
3. A more detailed environmental audit and risk assessment shall be carried out by 
competent and independent third party auditors during detailed design stage. 
 
 
II. Description of Existing Water Treatment Plants at Davangere 

 Bathi WTP Kundwada WTP TV Station WTP 
Location Northwestern side of the 

Davangere city, beyond 
city limits 
Latitude: 14° 28‟ N 
Longitude: 75°59‟ E 

Northwestern side of the 
Davangere city, within  
city limits 
Latitude: 14° 28‟ N 
Longitude: 75°59‟ E 

Southern side of the 
Davangere city, within 
city limits 
Latitude: 14° 28‟ N 
Longitude: 75°59‟ E 

Start of operation (year) 2004 2004 1972 
Owned by CMC, Davangere 
Contact person and 
designation 

Mr Gururajachar B 
Assistant Engineer (water supply) 

+91 9449747436 
Capacity 40 million liters per day 

(MLD) 
20 MLD 19 MLD 

Water supply source Rajanahalli headworks, 
Tungabhadra River 

Bhadra Canal and 
Kundwada lake 

Bhadra-Harihar Branch 
Canal 

Water treatment 
process 

Technology: The 
treatment process is 
conventional, and has 
following units: Cascade 
Aerator, Raw Water 
Channel with Parshall 
Flume for continuous 
flow measurement, 
Coagulant & Flocculent 
chemical makeup tanks, 
Flash Mixing tank, 
Clarifier including a 
flocculation zone in the 
centre, eight sand filters, 
Chlorine gas storage 
cylinders and dosing 
unit, back wash water 

Technology: The 
treatment process is 
conventional, and has 
following units: Cascade 
Aerator, Raw Water 
Channel with Parshall 
Flume for continuous 
flow measurement, 
Coagulant & Flocculent 
chemical makeup tanks, 
Flash Mixing tank, 
Clarifier including a 
flocculation zone in the 
centre, eight sand filters, 
disinfection tanks 
(bleaching powder), 
back wash water 

Technology: The 
treatment process is 
conventional, and has 
following units: Cascade 
Aerator, Raw Water 
Channel with Parshall 
Flume for continuous 
flow measurement, 
Coagulant & Flocculent 
chemical makeup tanks, 
Flash Mixing tank, 
Clarifier including a 
flocculation zone in the 
centre, eight sand 
filters, disinfection tanks 
(bleaching powder), 
back wash water 



114 Appendix 7 

 

 Bathi WTP Kundwada WTP TV Station WTP 
storage for filters 
Materials: All civil 
structures are made of 
reinforced cement 
concrete, and 
mechanical units like the 
clariflocculator bridge, 
etc. are of mild steel.  
Process: the water from 
raw water pumping main 
enters into the inlet, and 
the first unit is cascade 
aerator. After aeration 
water passes through 
parshall flume, where 
flow is measured. 
Coagulant and 
flocculent chemicals 
(alum and polymer) are 
added to the water, and 
mixed in the flash mixer 
tank, and then flows into 
clariflocculator. Clarified 
water flows into sand 
filters (8 no,s) for 
filtration and the filtered 
water is disinfected with 
chlorine, and allowed to 
flow into clear water 
tank from where water 
pumped into service 
reservoirs for 
distribution 
.   

storage for filters 
Materials: All civil 
structures are made of 
reinforced cement 
concrete, and 
mechanical units like the 
clariflocculator bridge, 
etc. are of mild steel.  
Process: the water from 
raw water pumping main 
enters into the inlet, and 
the first unit is cascade 
aerator. After aeration 
water passes through 
parshall flume, where 
flow is measured. 
Coagulant and 
flocculent chemicals 
(alum and polymer) are 
added to the water, and 
mixed in the flash mixer 
tank, and then flows into 
clariflocculator. Clarified 
water flows into sand 
filters for filtration and 
the filtered water is 
disinfected with 
bleaching powder and 
allowed to flow into clear 
water tank from where 
water pumped into 
service reservoirs for 
distribution 
.   

storage for filters 
Materials: All civil 
structures are made of 
reinforced cement 
concrete, and 
mechanical units like 
the clariflocculator 
bridge, etc. are of mild 
steel.  
Process: the water from 
raw water pumping 
main enters into the 
inlet, and the first unit is 
cascade aerator. After 
aeration water passes 
through parshall flume, 
where flow is measured. 
Chemical (alum) is 
added to the water, and 
mixed in the flash mixer 
tank, and then flows into 
clariflocculator. Clarified 
water flows into sand 
filters for filtration and 
the filtered water is 
disinfected with 
bleaching powder and 
allowed to flow into 
clear water tank from 
where water pumped 
into service reservoirs 
for distribution 
.  at present existing 
clariflucculator is being 
renovated 

Backwash water and 
sludge management 

-filter backwash water is 
let into open drains as 
there is no recycling of 
backwash into inlet  
- the settled sludge from 
the bottom of the 
clarifier tank is 
periodically flushed into 
the drains. 
-this practice of 
discharge of backwash 
and sludge directly into 
the drains, wastes 
water, pollutes and silts 
receiving water bodies.  
- 

-filter backwash water is 
let into open drains as 
there is no recycling of 
backwash into inlet  
- the settled sludge from 
the bottom of the 
clarifier tank is 
periodically flushed into 
the drains. 
- this practice of 
discharge of backwash 
and sludge directly into 
the drains, wastes 
water, pollutes and silts 
receiving water bodies.  
- 

-filter backwash water is 
let into open drains as 
there is no recycling of 
backwash into inlet  
- the settled sludge from 
the bottom of the 
clarifier tank is 
periodically flushed into 
the drains. 
- this practice of 
discharge of backwash 
and sludge directly into 
the drains, wastes 
water, pollutes and silts 
receiving water bodies.  
- 

Chlorination system Chlorine dosage system 
is not proper; there are 
no safety precautions in 
place. 
 
Chlorine cylinders (900 
kg tonners) are placed 
haphazardly at the 
facility; the dosage 
system is not properly 
functional; no safety 
systems like leak 

Bleaching powder is 
added as disinfectant.  

Bleaching powder is 
added as disinfectant. 



 Appendix 7 115 

 

 Bathi WTP Kundwada WTP TV Station WTP 
detection or emergency 
alarm or lime slurry pit 
available in the facility. 
Operators are not aware 
of safety measures or 
actions to be performed 
during any emergency.  

 
 
III. Compliance with Applicable National and State Laws, Rules, and Regulations 
Law, Rules, and 
Regulations Description and Requirement Bathi WTP Kundwada 

WTP 
TV Station 

WTP 
  Y = compliant (if applicable, specify expiration 

date of permit/clearance) 
N = non-compliant

5
 

N/A = not applicable (state justification) 
EIA Notification The EIA Notification of 2006 and 

2009 (replacing the EIA Notification 
of 1994) states that environmental 
clearance is required for certain 
defined activities/projects. 

N/A 
 
Environmental clearance is not required as 
WTPs are not listed in the EIA Notification‟s 
“Schedule of Projects Requiring Prior 
Environmental Clearance” 

Manufacture, 
Storage, and 
Import of 
Hazardous 
Chemical Rules, 
1989 

Storage of chlorine (threshold 
quantity greater than 10 tons but 
less than 25 tons) in WTPs will 
require clearance from Karnataka 
Pollution Control Board (WBPCB). 

N/A 
 

Normally 3 or 
4 tonners (of 
capacity 900 

kg) are stored 
at the site 

N/A 
 
Treated 
water is 
disinfected by 
mixing 
bleaching 
powder 

N/A 
 
Treated 
water is 
disinfected 
by mixing 
bleaching 
powder 

Water (Prevention 
and Control of 
Pollution) Act of 
1974, Rules of 
1975, and 
amendments 

Consent to operate from KSPCB  
N/A 
In Karnataka, WTPs do not require consent 
from KSPCB 

Air (Prevention 
and Control of 
Pollution) Act of 
1981, Rules of 
1982 and 
amendments. 

Consent to operate from WBPCB no source of air emissions (e.g., standby 
power generators) 

Environment 
(Protection) Act, 
1986 and CPCB 
Environmental 
Standards 

Emissions and discharges from the 
facilities to be created, refurbished, 
or augmented shall comply with the 
notified standards. 

   

 a. Air emissions no monitoring conducted 
 b. Effluent no monitoring conducted 
CPHEEO Drinking 
Water Quality 
Standards 

Applicable standards for drinking 
water at the consumer end 

No water 
quality 
monitoring 
data is 
available at 
the facility  
Laboratory 
facility is 

No water 
quality 
monitoring 
data is 
available at 
the facility  
 
No laboratory 

No water 
quality 
monitoring 
data is 
available at 
the facility  
 
No 

                                                           
5
 Compliant = There is sufficient and appropriate evidence to demonstrate that the particular regulatory requirement 

has been complied with; non-compliant = clear evidence has been collected to demonstrate the particular regulatory 
requirement has not been complied with. 



116 Appendix 7 

 

Law, Rules, and 
Regulations Description and Requirement Bathi WTP Kundwada 

WTP 
TV Station 

WTP 
available 
within the 
WTP 
however  
no regular 
monitoring Is 
conducted.  

facility 
available at 
the WTP 

laboratory 
facility 
available at 
the WTP 

Noise Pollution 
(Regulation and 
Control) Rules, 
2002 amended up 
to 2010 

Applicable ambient noise standards 
with respect to noise for different 
areas/zones 

no monitoring conducted 

National Institute 